



## Certificate of Stock Sampling

### 7 Analysis

Assays were performed on one of the sample taken at stock with the following findings:

	PARCEL 1	PARCEL 2
Cr <sub>2</sub> O <sub>3</sub>	52.75%	54.37%
MgO	17.48%	16.69%
Al <sub>2</sub> O <sub>3</sub>	10.62%	10.40%
SiO <sub>2</sub>	4.43%	3.60%
Cr/Fe	3.52/1	3.51/1
S	0.007%	0.007%
P	0.005%	0.005%

### 8 Remark

Finally, the samples were put into plastic packets, which were then put into AHK envelopes and sealed by AHK sticky tape.

### 5 Sample Distribution

Send Sample To (Name)	
AHK TURKEY	2 SEALED SETS/PARCEL
EKIN MADEN TICARET VE SANAYI A.S.	2 SEALED SETS/PARCEL
ELMACI MADENCILIK INS. SAN.VE TIC. A.S.	2 SEALED SETS/PARCEL
LABORATORY	1 SEALED SET/PARCEL

### 6 Size Determination

Performed by visual estimation with following figures;

	<10 mm	10 - 300mm	>300mm
PARCEL 1	4 %	96 %	Trace
PARCEL 2	8 %	92 %	Trace